6902 [3/16” X 5/16”" FLANGED BALL BEARING 2 15.00
6915 [4-40 X 5/8” F.H.S. SCREW 6 2.00
6917 (4-40 X 3/8" B.H S. SCREW 6 2.00
6919 (4-40 X 5/16” B.H.S. SCREW 6 2.00
6924 (4-40 X 3/8": S.H.C. SCREW 6 2.00
6934 [4-40 X 3/8” F.H.S. SCREW, ALUMINUM 6 2.00
6938 (4-40 X ¥2" F.H.S. SCREW, ALUMINUM 6 2.00
6942 [8-32 X 12" F.H.M. SCREW, ALUMINUM 6 2.00
6951 [4-40 X 1/8” SOCKET SET SCREW 6 2.50
7230 [BALL CUP, LARGE 12 5.00
7260 (4-40 SMALL PLAIN NUT 12 2.00
7337 [#4 SHIM WASHER, GOLD STEEL 4 1.00
7673 [4-40 x 5/16" FHSCREW 6 2.00
7801 [4-40 X SHC SCREW, ALUMINUM 8 2.50
8179 |FRONT SUSPENSION SPACER 2 1.00
8184 [SHOCK/ANTENNA MOUNT 1 1.50
8186 |REAR BODY MOUNT, 5” pr. 3.00
8191 |T-BAR .075", FIBERGLASS 1 6.50
8192 |T-BAR BRACE, CARBON FIBER 1 3.00
8213 |DIFF THRUST CONE, BELLEVILLE 1 2.00
8232 |1.4” SPRING, BLACK 2 2.50
8280 |75 TOOTH, 48 PITCH SPUR/DIFF GEAR 1 4.00
8281 |78 TOOTH, 48 PITCH SPUR/DIFF GEAR 1 4.00
8282 [81 TOOTH, 48 PITCH SPUR/DIFF GEAR (kit std.) 1 4.00
8283 |83 TOOTH, 48 PITCH SPUR/DIFF GEAR 1 4.00
8284 |85 TOOTH, 48 PITCH SPUR/DIFF GEAR 1 4.00
8285 [87 TOOTH, 48 PITCH SPUR GEAR 1 4.00
8303 |FRONT BUMPER, MOLDED 1 4.00
8304 |[FRONT BODY MOUNT, MOLDED 2 1.50
8305 |FOAM BUMPER 1 5.00
8403 |CROSS BRACE, ALUMINUM 1 3.00
8405 |UPPER SUSPENSION ARM 2 3.00
8407 |UPPER SUSPENSION ARM MOUNT 4 3.50
8409 |4-40 X %" F.H.S. SCREW, ALUM. (shoulder screw) 4 1.50
8411 |UPPER SUSPENSION ARM EYELET 2 1.50
8413 |HINGE PIN, UPPER ARM w/caster shims pr. 2.00
8415 |UPPER SUSPENSION ARM TURNBUCKLE 2 2.00
8417 |PIVOT BALL 4 6.00
8419 |[LOWER SUSPENSION ARM pr. 3.50
8423 |KINGPIN, w/E-clips 2 4.00
8425 |KINGPIN SHIM 10 1.50
8427 [.018” SPRING 2 2.00
8429 [.020” SPRING 2 2.00
8431 [.022” SPRING 2 2.00
8433 [.024” SPRING 2 2.00
8435 [SERVO MOUNT, W/SCREWS set 1.50
8439 [8-32 X 5/8” F.H.M. SCREW, ALUMINUM 4 1.50
8441 |INLINE STEERING BLOCK pr. 2.50
8443 |INLINE FRONT AXLE 2 6.00
8445 |[SERVO SAVER 1 6.60
8451 [1:10 MICRO SHOCK SPRING, SILVER 8.0 SOFT 2 2.00
(kit std.)
8452 |1:10 MICRO SHOCK SPRING, BLUE 10.0 2 2.00
MEDIUM
8453 [1:10 MICRO SHOCK SPRING, GOLD 12.0 HARD 2 2.00
8454 |1:10 MICRO SHOCK SPRING, RED 14.0 X-HARD 2 2.00
8456 [VCS MACRO SHOCK REBUILD KIT set 3.00
8458 |VCS MACRO SHOCK BODY, MOLDED 1 4.00
8459 |RIGHT DIFF/WHEEL HUB, FOR OFFSET POD 1 15.50
8460 |CARBON FIBER CHASSIS, for RC10L3 Oval 1 60.00
8461 |[LOWER POD PLATE, CARBON FIBER 1 12.00
8462 |REAR CHASSIS BRACE, CARBON FIBER 1 8.50
8463 |DAMPENER PLATE, CARBON FIBER 1 12.00
8465 |LEFT WHEEL HUB, ALUM., CLAMPING STYLE 1 13.00
8467 |RIGHT DIFF/WHEEL HUB, ALUM. STANDARD 1 14.00
8468 |REAR AXLE SPACER, ALUMINUM 1 2.00
8846 [PRELOAD SPACER, 4 each of 4 different sizes set 3.00
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PARTS LIST
in numerical order

First use the exploded drawings on the following

pages to locate the part you need. Then look up it's

part number in the left column in numerical order.

Can't find the part you're looking for? See sections

following for parts not in the exploded drawing.

Prices subject to change without notice.

Typographic errors or other product pricing/

description errors will not be honored.

Parts subject to availability.
Part # Description Qty Price
897 | X 3/8" FLANGED BALL BEARING 2 13.00
3716 |ANTENNA TUBE, PLASTIC 8 1.00
4145 |4-40 X 5/16” S.H. CAP SCREW, ALUMINUM 6 2.00
4185 |8/32 NYLON LOCKNUT 1 15.00
4334 |2-56 X 5/16” B.H. SOCKET SCREW 1 1.50
4335 |PIVOT SOCKET set 1.50
4336 |PIVOT BALL, STEEL 1 2.00
4348 |AXLE HEIGHT ADJUSTER, #0 pr. 1.00
4349 |AXLE HEIGHT ADJUSTER, #1 offset pr. 1.00
4350 |AXLE HEIGHT ADJUSTER, #2 offset pr. 1.00
4351 |AXLE HEIGHT ADJUSTER, #4 offset pr. 1.00
4442 |DAMPENER BRACE STANDOFF 1 1.50
4448 |BALL END, ALUMINUM 2 3.00
4449 14-40 LOCKNUT, small pattern gold, aluminum 5 2.50
4470 |VCS MICRO SHOCK KIT 1 15.00
4471 |VCS MICRO SHOCK BODY, ALUMINUM 2 4.00
4472 |VCS MICRO SHOCK SHAFT W/PISTON 1 3.00
4473 |VCS MICRO SHOCK REBUILD KIT set 4.00
4474 |VCS MICRO SHOCK SHAFT END, ALUMINUM 1 3.50
4515 |DAMPENER CENTER POST 1 1.50
4519 |4-40 X 9/16” F.H.S. SCREW 6 2.00
4526 |T-BAR SPACER, MOLDED 3 1.50
4536 |LEFT REAR BULKHEAD, MOLDED 1 3.00
4537 |MOTOR BULKHEAD, ALUMINUM 1 20.00
5407 |RED O-RING 8 2.00
5420 |10 WEIGHT SILICONE SHOCK OIL 20z. 3.50
5421 |20 WEIGHT SILICONE SHOCK OIL 20z. 3.50
5422 |30 WEIGHT SILICONE SHOCK OIL 20z. 3.50
5423 |40 WEIGHT SILICONE SHOCK OIL 20z. 3.50
5425 |80 WEIGHT SILICONE SHOCK OIL 20z. 3.50
5427 |15 WEIGHT SILICONE SHOCK OIL 20z. 3.50
5428 |25 WEIGHT SILICONE SHOCK OIL 20z. 3.50
5429 |35 WEIGHT SILICONE SHOCK OIL 20z. 3.50
6222 14-40/5-40 NYLON LOCKNUT, BLACK 8 2.00
6270 |BALL END, SHORT STEEL 2 2.50
6274 |BALL CUP, MOLDED 14 5.00
6292 |4-40 X 3/8”" F.H.S. SCREW 6 2.00
6299 |1/8” E-CLIP 12 1.00
6332 |BODY CLIP 6 0.75
6372 |1/16 PLASTIC SPACER, w/spring 2 0.75
6428 |SHOCK CAP, MOLDED 1 2.25
6460 |.71" STROKE SHOCK SHAFT 1 3.00
6464 |SHOCK PISTON, MOLDED 4 3.00
6469 |BLACK O-RING 4 1.50
6474 |SPRING CUPS & CLAMPS 4sets| 3.00
6494 |1.4" SPRING, GREEN 2 2.50
6496 |1.4” SPRING, SILVER 2 2.50
6515 |MOTOR MOUNTING SCREW, 3mm 4 1.00
6625 |DIFF DRIVE RING 2 1.50
6626 |1/8” DIFF BALLS 16 1.50
6636 |SILICONE GREASE 4cc 2.50




8165 |[ASSOCIATED REAR WHEEL/TIRE, mounted & pr. | 17.00
. trued. Green compound
Some items below are not found 8166 |JACO REAR WHEEL/TIRE pr. | 17.95
in the exploded drawing
MISCELLANEOUS FACTORY TEAM PINION

SP-20INEW TEAM ASSOCIATED 2002 CALENDAR 1 |11.99 GEARS
3719 [NYLON WIRE TIE, 6" heavy duty 12 2.00 8252 [15 TOOTH, 48 PITCH ASSOC. PINION 1 6.00
3720 [NYLON WIRE TIE, 8" 12 2.00 8253 [16 TOOTH, 48 PITCH ASSOC. PINION 1 6.00
6295 [4-40 NUTS, 6 steel hex, 6 small steel hex, 6 Nylon | set | 2.00 8254 [17 TOOTH 48 PITCH ASSOC. PINION 1 6.00
6296 | 8-32 NUTS, 6 Nylock, 6 Nylon set | 3.00 8255 [18 TOOTH, 48 PITCH ASSOC. PINION 1 6.00
6726 |Discontinued, see #6727 8256 |19 TOOTH, 48 PITCH ASSOC. PINION 1 6.00
6727 |SERVO TAPE STRIP 2 2.00 8257 [20 TOOTH, 48 PITCH ASSOC. PINION 1 6.00
6912 |4-40 SCREW SET Button heads, countersunk, set | 8.00 8258 [21 TOOTH, 48 PITCH ASSOC. PINION 1 6.00

socket heads and washers, four 8-32 aluminum 8259 [22 TOOTH, 48 PITCH ASSOC. PINION 1 6.00
screws also incl. 8260 |23 TOOTH, 48 PITCH ASSOC. PINION 1 6.00
6981 INEW ASSOC. REFERENCE LIBRARY CD-ROM 1 ]11.95 8261 [24 TOOTH, 48 PITCH ASSOC. PINION 1 6.00
Full of catalogs and manuals in PDF format 8262 |25 TOOTH, 48 PITCH ASSOC. PINION 1 6.00
8312 |[NERF BAR, MOLDED 1 2.00 TOOLS
8455 |VCS MACRO SHOCK KIT 1 | 1500 | 77770 [FACTORY TEAM TURNBUCKLE WRENCH 1 | 150
FACTORY TEAM OPTIONS 1450 INEW Factory Team Ride Height Gauge 1 14.99
- 1593 |NEW Factory Team Reamer Tip 1 CALL
— /ﬂ TORY 1594 |[FACTORY TEAM BODY MOUNTING HOLE 1 | 2200
-\/ REAMER
[ Eam 6950 |ALLEN WRENCH SET set | 250
~ 6956 |MOLDED TOOL SET set | 4.50
1105 |[GREEN SLIME SHOCK LUBE 1 2.50 6957 [.050” ALLEN DRIVER, aluminum hex handle with 1 10.50
1405 |[FACTORY TEAM BLUE TITANIUM TURNBUCKLE | 2 9.00 precision ground replaceable tip. (clear anodize)
1.875: (kit std.) 6958 (1/16” ALLEN DRIVER, aluminum hex handle with 1 10.50
1595 |CHASSIS LEAD WEIGHTS, 1/4 OZ 12 3.00 precision ground replaceable tip. (black anodize)
1596 |FACTORY TEAM LOCKING ADHESIVE 10ml 3.95 6959 |5/64" ALLEN DRIVER, aluminum hex handle with 1 10.50
1597 |IFACTORY TEAM TIRE ADHESIVE 1 6.95 precision ground replaceablg tip. (blue anodize)_
4355 |[FACTORY TEAM Graphite rear axle, new thru-axle | 1 | 15.00 | | 8960 |3/32"ALLEN DRIVER, aluminum hex handle with | 1 | 10.50
design (kit std.) precision ground replaceable t_|p. (gold anodize) _
4442 B[FACTORY TEAM Blue Aluminum Chassis Brace | set | 550 | | 961 |2.5mm ALLEN DRIVER, aluminum hex handle with | 1 | 10.50
Standoffs precision ground replaceable tip. (green anodize)
4471 B[FACTORY TEAM Blue Aluminum VCS Micro Shock| set | 9.00 | | 6962 |1.5mm ALLEN DRIVER, aluminum hex handle with | 1 | 10.50
Body and Shaft End precision ground replaceable tlp._(purple anodize)

4537 B|FACTORY TEAM Blue Aluminum Motor Bulkhead | 1 | 24.00 | | 8964 |.050" REPLACEMENT TIP, precision ground 1 5.50
4538 |FACTORY TEAM Magnesium Motor Bulkhead 1 | 33.00 | | 6965 |1/16" REPLACEMENT TIP, precision ground 1 5.50
4541 |[FACTORY TEAM Left Bulkhead, carbon fiber 1 5.00 6966 |5/64" REPLACEMENT TIP, precision ground 1 5.50

composite 6967 [3/32" REPLACEMENT TIP, precision ground 1 5.50

6193 B|[FACTORY TEAM Blue Aluminum wing buttons pr 450 6968 |2.5mm REPLACEMENT TIP, precision ground 1 5.50
6312 [FACTORY TEAM Chassis Protective Sheet 1 8.50 6969 |1.5mm REPLACEMENT TIP, precision ground 1 5.50
6418 [FACTORY TEAM Unobtalnium shock shaft, .71 1 6.00 6980 INEW FACTORY TEAM HEX DRIVER SET Above | Set [ 49.95

Stroke hard coated six drivers in one package
6619 [FACTORY TEAM 1/8" Carbide Diff Balls 8 8.00 10L30 BODIES

8213 B gAé‘;?E;engxeélue Aluminum Diff Thrust cone set 5.50 6120 ['91 THUNDERBIRD, clear Lexan body 1 18.00

8443 B|[FACTORY TEAM Blue Aluminum inline front axle 2 | 750 6125 |JAGUAR XJR16, clear Lexan body 1 | 18.00

8459 B|FACTORY TEAM Blue Aluminum right difffwheel 1 | 1850 | | 8179 ILUMINA, clear Lexan body 1 | 18.00

hub, for offset pod PAN CAR KITS

8465 B|[FACTORY TEAM Blue Aluminum left wheel hub, 1 19.00 4015 |RC12L3 ON ROAD KIT 1 250.00

clamping style 4016 [RC12L30 OVAL KIT 1 | 265.00

8467 B|[FACTORY TEAM Blue Aluminum right diff/wheel 1 17.00 8015 |[RC10L2 ON ROAD KIT 1 260.00

hub, standard _ 8018 |RC10L30 OVAL KIT 1 | 285.00
WHEELS & TIRES 8035 |RC10L3T TOURING TEAM KIT 1 | 285.00
8125 [ASSOCIATED FRONT WHEEL, NATURAL pr. 6.00 BIAS-TRAY CHASSIS

8125B [ASSOCIATED FRONT WHEEL, BLACK pr. 6.00 The battery tray shifts battery weight forward

8125Y |[ASSOCIATED FRONT WHEEL, FLUOR. YELLOW | pr. 6.00 and back on the chassis in small increments.

SloelisOCMTED R UHEEL Buck o [0 | The vy ider St pomi mouning e
8126 |[ASSOCIATED FRONT WHEEL, CHROME pr. 8.00 l;s\/t;?rles closer to the centerline or farther
8130 |ASSOCIATED FRONT DONUTS, Green compound [ pr. 6.00 8485 — - - 1 99.99
8131 |ASSOCIATED FRONT DONUTS, Black compound | pr. | 4.50 NEW 10L30 Factory Team "Bias-Tray" Chassis :
8140 |ASSOCIATED FRONT WHEEL/TIRE, mounted & | pr. | 12.00 Kit, 4 cell

trued. Green compound 8486 |NEW 10L30 Factory Team "Bias-Tray" Chassis 1 99.99
8141 |ASSOCIATED FRONT WHEEL/TIRE, mounted & | pr. | 12.00 Kit, 6 cell

trued. Black compound 8487 |Bias-Tray Chassis 1 59.99
8146 |JACO FRONT WHEEL/TIRE pr. 15.96 8488 |Front Bumper for Bias-Tray Chassis 1 17.99
8150 |ASSOCIATED REAR WHEEL, NATURAL pr. 6.00 8489 |Chassis Brace for Bias-Tray Chassis 1 9.99
8151 |ASSOCIATED REAR WHEEL, CHROME pr. 9.00 8490 |Tray Bracket for Bias-Tray Chassis 1 9.99
8155 |ASSOCIATED REAR DONUTS, Green compound pr. 8.50 8491 |4 Cell Tray for Bias-Tray Chassis (only in #8485 kit) 1 18.99




8492 |6 Cell Tray for Bias-Tray Chassis (only in #8486 kit) | 1 | 21.99
DECALS
See our Logos & Apparel catalog or web site
for full-color pictures of the following items
2812 |TEAM ASSOCIATED DECAL, black large size 1 2.50
2813 [TEAM ASSOCIATED DECAL, white large size 6 2.50
3816 [NEW "AMERICAN R/C RACER" DECAL BUMPER| 1 | CALL
STICKER
3817 [TEAM ASSOCIATED BUMPER STICKER, red- 2 4.00
white and blue
3818 [TEAM ASSOCIATED DECAL, black small size 1 1.00
3819 |[TEAM ASSOCIATED DECAL, white small size 1 1.00
3820 |“AE” logo decal sheet 1 2.00
3822 |RC10L3 Oval DECAL 1 2.00
3824 [FACTORY TEAM “DRIVER” DECAL, 10" x 4.25" 1 2.00
3825 [FACTORY TEAM LOGO DECAL SHEET 1 2.00
6196 |TEAM ASSOCIATED & MISC. SPONSORS 1 2.00
DECAL, 5 color
APPAREL
See our Logos & Apparel catalog or web site
for full-color pictures of the following items
SP-42 [T3/GT T-SHIRT. T3 printed on front & GT on back 1 13.00
in full color on 100% cotton. Specify M, L, XL.
SP-42 [T3/GT T-SHIRT. T3 printed on front & GT on back 1 15.00
XXL {in full color on 100% cotton.
SP- [FACTORY TEAM CAP. Low crown style. Heavy 1 15.95
406 |brushed twill cap has contrasting stitch. Buckle back
adjustable. One size fits all. Blue color.
SP- [FACTORY TEAM CAP. Black color. 1 15.95
407
SP- [REEDY CAP, Buckle back adjustable. 1 15.95*
408
SP- [NEW TEAM JACKET, Specify Med, L, XL, XXL, 1 79.99
411 |XXXL
CAR CARRIER
SP- [ASSOCIATED CAR CARRIER BOX, cardboard 1 15.00**
100 |outer box w/locking end flap (fits inside #SP-415
carrier bag), includes three 24" X 12" X 6" inner
boxes. Due to its large size, an additional cost must
be added to UPS standard shipping charges
SP- |INNER BOXES 24" X 12" X 6." Replacement 3 5.25%*
101 |cardboard inner boxes for #SP-100 car carrier box
SP- |ASSOCIATED CAR CARRIER BAG. Heavy duty 1 39.95%*
415 |reinforced nylon with brass zipper. Fits #SP-100 car
carrier box. (Boxes not included.)

* = non standard discount item.
** = net or short discount item.

VISIT TEAM ASSOCIATED’S WEB SITE FOR:

« Setup sheets — standard, blank, and racer’s setups

* New products — added after this catalog was printed

* Race Reports

« Tuning tips — setting up your car to the track

« Customer support — the answer to your question may already be
posted

« Body painting ideas in the Racer’s Spotlight section

« Computer wallpaper

« Catalogs and manuals online

* Subscribe to our FREE Team Associated Insider’'s Newsletter—
delivered right to your e-mail box!

« Hobby shop & track locations worldwide

« Spring rate chart and other charts

« Complete line of Team Associated kits

« Complete listing of Team Associated parts

TEAM ASSOCIATED
3585 Cadillac Ave.
Costa Mesa, CA 92626
(714) 850-9342

http://www.rc10.com/ or
http://www.teamassociated.com/



